Spare Part No.

Part No.

MC14008

Part Name

Easy Damage

MC14008-SP-TAP |CC000000274 |Tap No
MC14008-SP-1 AA011000001 |fan guard No
MC14008-SP-2  |AA011000002 |screw ST5x65 No
MC14008-SP-3  |AA011S00003 |Stator No
MC14008-SP-4 AA011000004 |Tension Spring No
MC14008-SP-5 |AA011000005 |selflock cap No
MC14008-SP-6/11 |AA011000056 |Handle Cover/Housing No
MC14008-SP-7 AA011000007 |screw ST4x14 No
MC14008-SP-8 AA011000008 |switch sleeve No
MC14008-SP-9  |AA011000009 |cable clamp No
MC14008-SP-10 |AA011W00010 |Switch No u
MC14008-SP-11 |AA011000011 |housing No

Part Picture




MC14008-SP-12 |AA011000012 |screw ST4x18 No
MC14008-SP-14 |AA011000014 |[screw M5x30 No
MC14008-SP-15 |AA011000015 |[screw M5x8 No
MC14008-SP-16 |AA011000016 |[Brush Holder No f(
MC14008-SP-16/14§AA011000054 |Brush Holder/Cover No @

@

@
MC14008-SP-17 |AA011C00017 |Carbon Brush No %
MC14008-SP-18 |AA011000018 |brush holder cover No ‘
MC14008-SP-19 |AA011000019 |cable protector No l
MC14008-SP-20 |A1002000001 |Power cable 2M No @'
MC14008-SP-22 |AA011000021 |iron bearing spacer No
MC14008-SP-23 |A1010608000 |Bearing 608 No o




MC14008-SP-24 |AA011000022 |Anti-Dust Ring No @
MC14008-SP-25 |AA011R00023 |Rotor No ia -
MC14008-SP-26 |AA011000024 |spacer No

MC14008-SP-27 |A1010629000 |Bearing 629 No

MC14008-SP-28 |AA011000026 |oblate ring No

MC14008-SP-29  |AA011000027 |woodruff key No 2
MC14008-SP-30/3§AA011G00028 | Gear/Pinion No ° .
MC14008-SP-31 |AA011000029 |Wheel Guard No g
MC14008-SP-32 |AA011000030 |Adjustment Sleeve No .
MC14008-SP-33 |AA011000031 |Butterfly screws M6x25  |No *




MC14008-SP-34 |AA011000032 |Base Plate No
MC14008-SP-35 |AA011000033 |Screw Nail 6x37/Mun M6 |No
MC14008-SP-36 |A1010606000 |bearing 606 No
MC14008-SP-37 |AA011000034 |Circlip For Shaft No
MC14008-SP-39 |AA011000035 |Circlip For Hole No
MC14008-SP-40 |A1016002000 |Ball Bearing6002/C3-2Rz  |No
MC14008-SP-41 |AA011000036 |woodruff key No
MC14008-SP-42 |AA011000037 |Output Shaft No
MC14008-SP-43 |AA011000038 |Front Cover No




MC14008-SP-44 |AA011000039 |screw M5x20 No
MC14008-SP-45 |AA011000040 |oil seal No
MC14008-SP-46 |AA011000041 |iron sleeve No
MC14008-SP-47 |AA011000042 |outer flange No
MC14008-SP-49 |AA011000044 |inner flange No
MC14008-SP-50 |AA011000045 |screw M8x16 No
MC14008-SP-51 |AA011000046 |Wrench No
MC14008-SP-52 |AA011000047 |Socket No
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